TF6135

Revision #02 Part#71766
Starting Ser. 612176 HSMFGO0216

P.O. BOX 768, MARSHFIELD, WI 54449

(715) 387-3414 FAX (715) 384-5463
www.hsmfgco.com




CONTENTS

Instructions For Ordering Parts — About Improvements .............cccccoovieiiiiiiiiinnnnnnn. 1
Figure 1 - Hitch ASSEMDIY ......oooiiiiiiiiiiiieeee 2-3
Figure 2 - Speed Increaser Gearbox Assembly ...........cccooviiiiiiiiieeeeeeceeeiin, 4-5
Figure 3 - Hinge Pivot ASSEMDIY .......oiiiiiiiiee e 6-7
Figure 4 - Quick Lock Post ASSEMDIY.........ccooviiiiiiiiiiiiiiiiiiiiiiiiieieeeeeeeeeeeeeee 8-9
Figure 5 - Front Pole & Components...........ccouuiiiiiiiiiiiiiiiiiiiiiiiiicieieeeeeeeeeeee 10-11
Figure 6 - Front & Rear ASSEMDIY ........cooiiiiiiiiiieee e, 12-13
Figure 7 - Shields & Hardware .............oooovvviiiiiiiiiiiiieieeeeeeeeeeeeeeeeeeeeeeeeeeeeee 14-15
Figure 8 - Axle Base ASSEMDIY ........oueiiiiiii e 16-17
Figure 9 - Axle ASSEMDIY ......ooooiiiiiiiiiiie 18-19
Figure 10 - Tail Light ASSEMDIY ......ccoviiiiiiiiiiiiiiieeeeeeee 20-21
Figure 11 - Deflector StOP ....uvvvviiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 22-23
Figure 12 - Center Head Lift.........oovveiiiiiiiiieeeeeeeeeeeeee e 24-25
Figure 13 - Pivot Arm ASSEMDIY ......ccooviiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeee 26-27
Figure 14 - Pivot ASSEMDIY ..o 28-29
Figure 15 - Poly Deflector Assembly ..........cooovimiiiiiiiiii e, 30-31
Figure 16 - Conveyor Belt ASSEMDIY .........cooiiiiiiiiiiiiiiiiiieeee 32-33
Figure 17 - Poly Guide ASSEMDIY .........ccoiviiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeee 34-35
Figure 18 - Head Frame & Components .............cceeeeeiiiiiiiiiiiicie e, 36-37
Figure 19 - ENd SeCON.......cooiiiieeeeee e 38-39
Figure 20 - Driver Roller ASSembIy...........coooiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeee 40-41
Figure 21 - Tine Bar ASSEmMDIY ........coooiiiiiiiiiiiiiiiiiieeeeeeee 42-43
Figure 22 - Drive Cam ASSEMDIY.........cooviiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeee 44-45
Figure 23 - Gearbox AsSEmMDIY............iiiiiiiiii e, 46-47

Figure 24 - Skid Shoe Linkage ............coiiiiiiiiiiice e, 48-49






Figure 25 - Head Height Dial.............ooooiiiiiiiiiiiiieeeeeee 50-51

Figure 26 - Main ValVe ...........oooiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 52-53
Figure 27 - HydrauliCS .......cooeuieeeeee et 54-55
Figure 28 - Right Side Hydraulic Tubes Lines & Components ...................... 56-57
Figure 29 - Left Side Hydraulic Tubes Lines & Components...........cccccceee.... 58-59
Figure 30 - Pickup HydrauliCs ............coooiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeee 60-61
Figure 31 - Accumulators & Grease System ..........ccccooviviiiiiiiiiieieeciee, 62-63
Figure 32 - PTO Assembly (ShOrt) .......ooovvviiiiiiiieiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 64-65
Figure 33 - PTO Assembly (LONG)....cciiiiiiiiiiiiiiiieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 66-67
Figure 34 - Control BOX .......ccouiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 68-69
Figure 35 - Front Wiring Harness (Part 1 of 2) ..o 70-71
Figure 36 - Rear Wiring HarNess..........cooo oo 72
Figure 37 - Center Head HarNess ..........ooovvvviiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 73
Figure 38 - Wing Fold Harness ...........ooooiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 74
Figure 39 - Valve Wiring HarN@ss ........coooeiiiiieeiiccee e 75
Figure 40 - Relay Wiring Harness ........coooeeiiiieieiceee et 76
Figure 41 - Power Supply Wiring Harness ... 77
Figure 42 - Hydraulic SchematiC ... 78






FIGURE 1
HITCH ASSEMBLY




NRNNNNMNMNNNNMNNNN= 2 s o |
CPRADAN RO NS OPRVDT RPN OOPND OB WN * * *—\‘E

03—‘-b-bOJ-bCD-bl\)-bCD—\OJ—\—\I\)—\—\I\JI\JI\JI\JI\JI\)_\_\_\_\_\_\_\_\_\’Q
-<

EIGURE 1

HITCH ASSEMBLY
PART # DESCRIPTION
TFM98 1-3/8 1000 RPM PTO,STANDARD
TFM100 1-3/4"-20 SPLINE PTO
56337 PTO, 1-3/4-20
56338 PTO, 1-3/8-21
PTMWE97 TOP PTO SHIELD
PTMWE96 BOTTOM PTO SHIELD
TFM15 SPEED INCREASER GEARBOX
PTMAS10 PREMCO TRIPPLE PUMP
8247 SEAL KIT
SHM4WEQ5 HITCH OFFSET
PTMWEG5 HITCH PIN
PTMWE16 HITCH ADJUSTMENT PIN
PTMTUS6 ADAPTER TUBE
DWM324 LYNCH PIN
YPLY06010 LYNCH PIN, 3/16 X 1-9/16
SHM4WEO1 POLE HITCH
S522 MANUAL HOLDER
16SV75 BUSHING
SHM2HF104 HITCH PIVOT END CAP
SHM2MS29 HITCH THRUST WASHER
YBHHO08095 BOLT, 1/4-20 X 3/4 GR 2
YBHH10133 5/16-18 X 5-1/2 HEX CAP SCREW ZNC
YBHH16030 BOLT, 1/2 X 1-1/2 GR 5
YBHH78020 BOLT, M12-1.75 X 25
YBHH80015 HEX BOLT M14-2 X 30 MM 8.8 GR ZINC
YBHH8010 BOLT, M12-1.75 X 20
YWLO16005 WASHER, LOCK, 1/2
YWLO78015 WASHER, LOCK, M12
YWFL08005 WASHER, FLAT, 1/4 USS
YWFL14010 WASHER, FLAT, 7/16" SAE GR. 8
YWFL780020 WASHER, FLAT, M12
YNNY 10005 HEX NUT, NYLON LOCKNUT, 5/16-18
YNRLO8005 HEX NUT, REVERSIBLE-SIDE LOCK, 1/4-20

* MEANS NOT SHOWN



FIGURE 2
SPEED INCREASER GEARBOX ASSEMBLY




5

[ NS\ L \ O N \S. N N W —N
B oo Voo romwa0©®NO 0N 0’“0'*‘22

21

A/R MEANS AS REQUIRED

FIGURE 2

SPEED INCREASER GEARBOX ASSEMBLY

_\_\_\_\_\O')_\_\_\_\_\l\)[\)_\_\_\_\_\[\)[\)_\’g
<

PART #
8520
8521
8522
8523
8524
8525
8526
8527
8528
8529
8530
8531
8532
8533
8534
8535
8536
8537
8538
8539
TFM15

DESCRIPTION

OIL SEAL, 50mm X90mm X 10mm
SNAP RING, 90mm

BEARING

DRIVE SHAFT

KEY, 16 mm X 10 mm X 40 mm
PLUG

DRIVER GEAR

DRAIN PLUG, 3/8"NPTF

SNAP RING, 80 mm

BEARING

VENT PLUG, 3/8" NPTF
HOUSING

COVER

PLUG

SIGHT GAGE, 1/2" NPTF
SCREW, M6 X 16 UNI 5739
PLUG

DRIVEN GEAR

OIL SEAL, 35mm X 80mm X 10mm
PLUG

SPEED INCREASER (COMPLETE)



FIGURE 3
HINGE PIVOT ASSEMBLY




5
[ NS QL N L N L | . e
BBBBOOO\IOCNLOON—\OCOOO\‘CDO"hw'\)_\‘g

[\)[\)_\Q)l\)l\)_\l\)ool\)_\_\l\)_\_\l\)_\_\_\_\_\_\_\’e
=<

FIGURE 3

HINGE PIVOT ASSEMBLY

PART #
SHM2WE170
71330
71047
TFM12
PTMHF110
YPSP05005
BFR28
SHM23G114
YNSL40005
YPCT10010
16SV75
YWFL16005
SHM2MS29
YBCR10030
YBHHO08095
YBHH10070
YBHH16010
YNHX10005
YNJM10005
YNRLO8005
YWLO16005
YWLO10005
YWFL10005

DESCRIPTION

HITCH HINGE

WLDMT, TFM 35' KINGPIN
BKRT, STR POT MOUNT

350 ROTARY SENSOR
ROTARY SENSOR LEG
SPRING PIN, 5/32 X 3/4

1/8" NPT GREASE ZERK
PIVOT RETAINING WASHER
HEX NUT, SLOTTED, 1-1/2"-12
COTTERPIN, 5/16 X 3
BUSHING

WASHER, FLAT, 1/2 USS
HITCH THRUST WASHER
CARR. BOLT, 5/16 X 3/4 GR 5
BOLT, 1/4 X 3/4 GR 2

BOLT, 5/16 X2 GR 5

BOLT, 1/2X1GR5

HEX NUT, 5/16 GR 2

HEX NUT, JAM, 5/16

HEX NUT, REVERSIBLE-SIDE LOCK, 1/4-20
WASHER, LOCK, 1/2
WASHER, LOCK, 5/16
WASHER, FLAT, 5/16 USS



FIGURE 4
QUICK LOCK POST ASSEMBLY




- =
Boo~vouorwnrm
=

I\JI\JI\JI\JI\JI\JI\JI\JI\J—\B

FIGURE 4

QUICK LOCK POST ASSEMBLY

PART #
PTMWES51
YBHH24035
YWFL10005
YWFL24005
YNNY24005
YNRL10005
PTMSHO08
YPEX08015
PTMSH47
BFR240

DESCRIPTION

QUICKLOCK POST ASSM
BOLT, 3/4 X2-1/4 GR 5
WASHER, FLAT, 5/16 USS
WASHER, FLAT, 3/4 USS

HEX NUT, NYLON LOCKNUT, 3/4
HEX NUT, REVERSIBLE-SIDE LOCK, 5/16-18
QUICKLOCKPIN

EXPANSION PIN, 1/4 X1 3/4
GRIP PIN

SPRING



FIGURE 5
FRONT POLE & COMPONENTS

-10-



=
m
=

©00\IG)U'I-I>OOI\)I—“

_\_p_p_p[\)[\)_\_\_\_\_\l\)_\_\_\_\_\_\_\_\_\_p_\l\)_\_\g

FIGURE 5

FRONT POLE & COMPONENTS
PART # DESCRIPTION
PTMWE36 RESERVOIR
DWM81 FILLER STRAINER
8036 FILTER GASKET
8037 FILTER HOUSING
YWFL10005 WASHER, FLAT, 5/16 USS
TFM21 FILTER ELEMENT
TFM25 FILTER GAGE
TFM26 PRESSURE SWITCH
TFM10 BUTTERFLY VALVE
58761 HAND LEVER, BUTTERFLY VALVE,
58763 LOCK PIN, BUTTERFLY VALVE,
SHM2WE169 SUCTION MANIFOLD
TFM11 O-RING, 4"
53453 HEX PIPE PLUG, 3/4" NPTF, MAGNETIC
56561 3/4 NPTF SIGHT GLASS
57221 1/8" SQ. HEAD PIPE PLUG
SD269 HOLLOW HEX PLUG
TFM22 MALE RUN TEE
TFM23 STRAIGHT THREAD CONNECTOR
55975 LOW OIL SENSOR ASSM
DWM130 FLOODLIGHT - WORKING LIGHT
55974 CONNECTOR, 2 PIN
YBHH10010 BOLT, 5/16-18 X1 GR 5
YSHS20010 SOCKET HEAD CAP SCREW, 5/8"-11 X 1-1/4
YSHS82005 M16 X 2.0 X 36MM, GR 12.9, ZINC
PTMAS14 FILTER HOUSING ASSM

11-



FIGURE 6
FRONT & REAR ASSEMBLY

-12-



\lc»m-hoom—\‘m
=

FIGURE 6

FRONT & REAR ASSEMBLY

PART # DESCRIPTION

PTMWE36  RESERVOIR

59500 BRACKET, FILTER MOUNT

PTMWE95 ~ DEFLECTOR BUMPER

PTMWE10  FRAME ASSM

YBFB24025  BOLT, FLANGE, HEX, 3/4"-10 X 3-1/4" GR 8
YNFG24006  HEX NUT, FLANGED-LOCK, TOPLOCK GR. G- 3/4-10
YBFB24010  BOLT, FLANGE, 3/4-10 X 2.750 GR8

13-



FIGURE 7
SHIELDS & HARDWARE

-14-



=5

jggﬁas:gom\lmmhwmé‘g

oo-bm-bm-b-b-bmm-b-b-b—x—\—\_x’g
<

FIGURE 7

SHIELDS & HARDWARE
PART # DESCRIPTION
PTMWES4 SHIELD, LEFT
PTMWEG1 SHIELD HING ASSM
PTMWES5 SHIELD, RIGHT
TFM97 SMV - DECAL
YWLOO08005 WASHER, LOCK, 1/4
PTM10G48 SHEILD CLIP
S122 LANYARD, CLIP PIN CABLE
PTMAS38 GAS SPRING WITH SOCKETS
TFM78 BALL STUD
YNHX08005 HEX NUT, 1/4
YNHX10010 HEX NUT, 5/16-18 GR 5
YNSF10005 HEX NUT, SERRATED FLANGE, 5/16"-18
YNSF12005 HEX NUT, SERRATED FLANGE, 3/8"-16
YBCR10003 CARR, BOLT, 5/16"-18 X 5/8" GR 2
YBCR12020 CARR, BOLT, 3/8"-16 X 1-1/4" GR 5
YBHHO08100 BOLT, 1/4-20 X 3/4 GR 5
YWFLO08005 WASHER, FLAT, 1/4 USS

-15-



FIGURE 8
AXLE BASE ASSEMBY

-16-



5

WWNNRNNNNMNONNNMNNN S a2 a3 3
* L OO NVNONRWDON OOV RN O©®® *xNO G A *C;JI\)—\‘E

w
N

*

w
w

*

34

—\—\—\—\—\—\—\—\wmI\)I\)—\I\).l>—\.hmoommoo.hm%oom.hm.hm.hmmoom—\—\—\’g

FIGURE 8

AXLE BASE ASSEMBY

PART #
PTMAS91

PTMAS92
PTMWE44
54572
PTMMS13
PTMTU44
PTMWES8
TFM70
8257
YNJM40005
PTMTU47
PTMSH26
PTMSH40
12V62
16SV375
YBHH10070
YBHH12120
YBHH16030
YBHH32027
YNNY10005
YNNY 16005
YNNY32005
YNRL12005
PTMSH24
PTMMS120
PTMSH41
PTMSH44
TFM52
TFM38
TFM92
3G21
PTMSH29
70722
70979
70723
71026
TFM63
71953
PTMTU49

* MEANS NOT SHOWN
A/R: MEANS AS REQUIRED

DESCRIPTION

LEFT YOKE ASSM

RIGHT YOKE ASSM

REAR AXLE ASSM

GREASE LINE FITTING, STRAIGHT, 5/32 O.D. x 1/4" UNF
PHENOLIC BEARING

AXLE PIVOT TUBE

CYLINDER STOP ASSM

ROD END

GREASE LINE FITTING, 90?7ELBOW 5/32 O.D. x 1/4" UNF
HEX NUT, JAM, 1-1/2

AXLE TOP LINK TUBE

TOP ROD END PIN

WORK RAISE ROD PIN

SNAP RING

SHIM

BOLT, 5/16-18 X2 GR 5

BOLT, 3/8"-16 X 3" GR 5

BOLT, 1/2-13 X 1-1/2 GR 5

BOLT, 1 X6-1/2 GR.5

HEX NUT, NYLON LOCKNUT, 5/16-18

HEX NUT, NYLON LOCKNUT, 1/2-13

HEX NUT, NYLON LOCK NUT, 1"-8

HEX NUT, REVERSIBLE-SIDE LOCK, 3/8"-16 AXLE TOP
STEERING PIN BASE END

BUSHING, 2.000" ID X 2.250" OD X 2.00"
WORK RAISE BASE PIN

STEERING ROD END PIN

SAE-ORB /37 FLARE

STRAIGHT THREAD CONNECTOR

SAE 8 O-RING 40 MICRON BREATHER CAP
HEAVY DUTY EXTERNAL SNAP RING, 0.984"
STEERING BASE BUSHING
CYLINDER-STEERING INTERNAL SENSOR
KIT, O-RING SEALS

CYLINDER-REAR LIFT-INTERNAL SENSOR
KIT, O-RING SEALS

CYLINDER- AXLE LIFT (NO SENSOR)

KIT, O-RINGS SEALS

LINK TUBE

-17-



FIGURE 9
AXLE ASSEMBLY

-18-



i
m
=

NN NMNNMNNMNNNMNNAA A A Aaaaaaaaaaa
*c»cn-l>com—xocoooxlc»cn-hcol\:—xo@m\‘@m-hw'v—“

27
28

I\)—\—\—\—\—\—\MMMMMM—\—\NM—\M&M&MMNMMMMM’Q
<

PART #
8713

8714

8717

8718

8720
BFR275
HD124
PTMHF128
YBSD16018
YNSL24005
YNWL20005
YPCT06020
PTMWES0
PTMWEG4
RG200
PTMWE79
PTMWES86
YBHH24011
YWLO24005
RG197
BFR33
YPCT05010
YNJM36010
PTMWES0
URS

12V36
TFO15
PTMWES81
YNJM36006
8257

* MEANS NOT SHOWN

FIGURE 9

AXLE ASSEMBLY

DESCRIPTION

HUB

INNER RACE

INNER BEARING

OUTER CONE

DUST CAP

RACE

SEAL

SPINDLE WASHER

STUD BOLT, 1/2-20 UNF X 2-1/8, 9/16 SHOULDER
HEX NUT, SLOTTED, 3/4-10
WHEEL NUT, 5/8"-18
COTTERPIN, 3/16 X 2.00
LEFT SPINDLE

KING PIN

BEARING, THRUST
STEERING CLEVIS LH
STEERING CLEVIS RH
BOLT, 3/4 X 1-1/2 GR 5 FINE THREAD
WASHER, LOCK, 3/4
CLEVIS PIN

WASHER

COTTER PIN 5/32" X 1-1/2"

HEX NUT, JAM 1-1/4-12 LEFT HAND THREAD SQUARE TIE

ROD REAR

16.5 X 16.1 10 PLY IMPL TIRES
WHEEL, 16.1 X 14, 8 BOLT

RADIAL TIRE & WHEEL (OPTION KIT)
RIGHT SPINDLE

HEX NUT, JAM, 1-1/4"-12, PLAIN

GREASE LINE FITTING, 907ELBOW 5/32 O.D. x 1/4" UNF

-19-



FIGURE 10
TAIL LIGHT ASSEMBLY

-20-



OO\ICDU‘IAOJI\)—\E

FIGURE 10

TAIL LIGHT ASSEMBLY

PART #
TFM71
TFEM72
PTMWES2
PTMWES3
YBHHO08010
YBHH16045
YNSF08005
YNSF16005

DESCRIPTION

LED TAIL LIGHT ASSM, LH

LED TAIL LIGHT ASSM, RH

LIGHT POST, LH

LIGHT POST, RH

BOLT, 1/4-20" X 1" GR 5

BOLT, 1/2-13 X 1-1/4 GR 5

HEX NUT, SERRATED FLANGE, 1/4"-20

HEX NUT, SERRATED FLANGED-LOCK, 1/2"-13

-21-



FIGURE 11
DEFLECTOR STOP

-22-



FIGURE 11

DEFLECTOR STOP
ITEM QTY PART# DESCRIPTION
11 71149 WLDMT, CENTER DEFLECTOR, STOP
2 2 SPM3G21 DEFLECTOR STOP MOUNT
3 14 YNSF12005 HEX NUT, SERRATED FLANGE, 3/8"-16
4 14  YBHH12170 BOLT, 3/8-16 X 4 GR 5
5 2 72168 WLDMT, DEFLECTO STOP

-23-



FIGURE 12
CENTER HEAD LIFT

24-



5
m
=

a;a@:‘aomwmmhmw—\‘

16
17
18
19
20
21
22
23
24
25
26
27
28

29

—\—\—\—\—\—\—\M-boomoooomoo.bmmmooaoom—\—\m—\—\—\—\’g

FIGURE 12

PART #
64215
61366
PTM10G30
PTM14G04
PTMMSO09
PTMTU28
YPEX10017
PTMWE11
71749
17G134
12V62
PTMWEG2
PTMWEG3
71056
PTM10G51
YBHH16010
YBHH16055
YBHH24025
YWFL16005
YNNY 16005
YNSF24005
3G21
TFM38
TFM90
WM140
PTMSH33
PTMSH31
70724
71032
TFM89

CENTER HEAD LIFT

DESCRIPTION

MIDDLE LIFT MOUNT
ROD-REPLACEABLE PIVOT PIN
HEAD PIVOT SHIM, 10GA

HEAD PIVOT SHIM, 14GA

HEAD PIVOT PHENOLIC

HEAD LOCK COLLAR EXPANSION
PIN, 5/16 X 2

UPPER LIFT ARM

WLDMT, TRUN PIN

BSH, 1.75 X 1.50 X 1.50, BRZ SNAP
RING

MIDDLE ARM END

LIFT ARM

SHIM, 6.00 X 6.00 X 0.06 ADJUSTER
SHIM

BOLT, 1/2X1GR5

BOLT, 1/2 X 1-3/4 GR 5

BOLT, 3/4 X2-1/2 GR 5 TAP BOLT
WASHER, FLAT, 1/2 USS

HEX NUT, NYLON LOCKNUT, 1/2-13
HEX NUT, SERRATED FLANGE, 3/4
SNAP RING, 1" HEAVY DUTY
STRAIGHT THREAD CONNECTOR
STRAIGHT THREAD CONNECTOR
1/2" BALL VALVE

CENTER LIFT ROD PIN

CENTER LIFT BASE PIN
CYLINDER-CENTER HEAD

KIT, O-RING SEALS

NPTF / ORB STR THREAD
CONNECTOR

-25-



FIGURE 13
PIVOT ARM ASSEMBLY

-26-



ITEM

WCWRNNNNNNMNMNNNNRN o A 3 2 3
*F OO N RDN OOV PRON OO NDDARWN * =

32
33
34
35
36
37
38
39
40
41
42
43

44
45
46
47

* MEANS NOT SHOWEN

QTY
1

NN 22 aaaaaaaNOUO_2A 2 aaaaNNOO 2 2Aa N -_2NMNN_2T00 A A A aaaN-_2aN_22N -

FIGURE 13

PIVOT ARM ASSEMBLY
PART # DESCRIPTION
70153 WLDMT, ARM, LH
70129 WLDM,T ARM, RH
PTMMS13 PHENOLIC BEARING
PTMTU14 ARM PIVOT PIN
PTM3G82 OUTER HOSE CLAMP
70142 PIVOT PIN
70144 FOLD THRUST BUSHING
B58 BUSHING FOR TANDEM AXLE
1091 PITCH ADJUSTMENT BEARING
PTMWE31 TAKE UP BRACKET
TFM99 BALL END
PTMHF99 BEARING SUPPORT
PTM3G41 NUT LOCK PLATE
PTM3G75 PIN THRUST WASHER
PTMMS57 PIN THRUST WASHER BRONZE
YNFG24006 3/4-10, TOP LOCK FLANGE NUT
YBFB16005 1/2-13 X 1-1/2 FLANGE BOLT, GR 5, ZINC
YBHH12010 BOLT, 3/8X1GR5
YBHH16012 BOLT, 1/2-13X1GR 8
YBHH16120 BOLT, 1/2 X 3-1/4 GR 5
PTM3G83 PITCH THRUST WASHER
YWFL16005 WASHER, FLAT, 1/2 USS
YWLO16005 WASHER, LOCK, 1/2
PTM3G42 PIVOT THRUST WASHER
YNFG16005 HEX NUT, FLANGED, TOP LOCK, 1/2-20, GF, ZC
YNFG24006 TOP LOCK FLANGE NUT, 3/4-10, GR.F, ZINC
YNSF12005 HEX NUT, SERRATED FLANGE, 3/8"-16
YNTL16005 HEX NUT, TOP LOCK, 1/2-13
YNHX36005 HEX NUT, 1-1/4"-12, ZINC
0209TUO4 FLEX BUSHING
YBCR24010 CARR.BOLT, 3/4 X4 GR 5
70725 CYLINDER-FOLD/UNFOLD-INTERNAL SENSOR
71053 KIT, O-RING SEALS
3G21 HEAVY DUTY EXTERNAL SNAP RING, 0.984"
PTMSH23 FOLD BASE END PIN
PTMSH37 LIFT ARM PIN
PTMSH42 FLOAT BASE END PIN
YPEX08015 EXPANSION PIN, 1/4 X 1 3/4
YBHH10070 BOLT, 5/16 X2 GR 5
YNNY 10005 HEX NUT, NYLON LOCKNUT, 5/16-18
CHM194 STRAIGHT THREAD ELBOW
GM36 STRAIGHT THREAD ELBOW
TFM47 LONG STR THREAD ELBOW 8-CC50X-S
TS135 8-C50X-S FITTING
70219 CYL, HYD, 40.25 X 70.25
70218 KIT, O-RING SEALS
YNRL12005 HEX NUT, REVERSIBLE-SIDE LOCK, 3/8"-16
56376 FOLD BUMPER PLATE
61076 POLY SPACER FOR UPPER BUMPER
YSFS12020 FLAT HEAD SOCKET CAP SCREW, 3/8

-27-



FIGURE 14
PIVOT ASSEMBLY

-28-



FIGURE 14

PIVOT ASSEMBLY

ITEM QTY PART# DESCRIPTION
1 1 0225WE05 OUTER PIVOT ARM
2 4 PTM3G45 PIVOT ARM PLATE
3 1 0225WE12 INNER PIVOT ARM
4 1 61077 POLY BUMPER
5 1 PTM10G30  HEAD PIVOT SHIM, 10GA

AR 1 PTM14G04  HEAD PIVOT SHIM, 14GA

6 2 PTMMS09 HEAD PIVOT PHENOLIC
7 1 PTMSH13 PIVOT STOP SHAFT
8 1 PTMTU28 HEAD LOCK COLLAR
9 1 YPEX10017 EXPANSION PIN, 5/16 X 2
10 6  YNFG24006 HEXNUT, FLANGED-LOCK, TOPLOCK GR. G- 3/4-10 HEX
11 2 YNNY16005 NUT, NYLON LOCKNUT, 1/2-13
12 6  YBFB24025 BOLT, FLANGE, HEX, 3/4"-10 X 3-1/4" GR 8 YELLOW ZINC
13 2  YBHH16055 BOLT, 1/2"-13 X 1-3/4"GR 5
14 2 YSFS16040 FLAT HEAD SOCKET CAP SCREW, 1/2-13 X 2-3/4

A/R: MEANS AS REQUIRED

-29-



FIGURE 15
POLY DEFLECTOR ASSEMBLY

-30-



xxmxgaa:aa:asza**mm**ﬂmm»wmég

25

QTY PART#

1
2
1
1
1
1
1
1
1
1
2
2
2
2
4
2
4

17

33
17
6

56872
67829
61309
70770
60838
60839
56937
56938
56876
56882
73174
73461
73174

60319
60320
YBTE12025
YBCR10003
YBCR10005
YBCR12010
YBCR12020
YBSB10010
YWFL10005
YWFL12005
71364
YWLO10005
YWLO12005
YNHX10005
YNHX12005
YNNY 12005

*MEANS NOT SHOWN

FIGURE 15

POLY DEFLECTOR ASSEMBLY

DESCRIPTION

POLY DEFLECTOR
RUBBER,32.8X7.75X0.25
RUBBER DEFLECTOR HINGE
WIPER, DEFLECTOR, FORMED
COVER PLATE, RH

COVER PLATE, LH

CENTER DEFLECTOR FRAME
RIGHT DEFLECTOR FRAME
LEFT DEFLECTOR FRAME
DEFLECTOR PAD

TORSION SPRING, 531 WIRE RH
TORSION SPRING, 531 WIRE LH
TORSION SPRING, 531 WIRE RH
SPRING PIN

SNAP RING

TURNED EYE BOLT, 3/8 X 3 FULL
CARR, BOLT, 5/16 -18 X 5/8 GR 2
CARR. BOLT, 5/16 X 1 GR 2
CARR. BOLT, 3/8 X1 GR. 5
CARR. BOLT, 3/8 X 1-1/4 GR 5
STEP BOLT, 5/16-18 X 1
WASHER, FLAT, 5/16 USS
WASHER, FLAT, 3/8 USS

TUBE, STR, 0.63 X 0.12 X 0.38
WASHER, LOCK, 5/16

WASHER, LOCK, 3/8

HEX NUT, 5/16 GR 2

HEX NUT, 3/8-16 GR 2

HEX NUT, NYLON LOCKNUT, 3/8

-31-



FIGURE 16
CONVEYOR BELT ASSEMBLY

-32-



FIGURE 16

CONVEYOR BELT ASSEMBLY
ITEM QTY PART# DESCRIPTION
1 40 8628 3/16" DIA X 3/8" RIVET
2 2 SPMPLO6 POLY WEAR STRIP
* 2 66288 POLY WEAR STRIP (THIN)
3 4 SPMTU31 BELT CLAMP
4 20 YBFBO08050 1/4"-20 X 4 FLANGE BOLT
5 20 YNFGO08005 HEX NUT, FLANGED, TOP LOCK, 1/4-20, GR F
6 20 ' YWCU08005 WASHER, CUSTOM, BELLEVILLE, 1/4, 18-8 S/S
7 1 71985 CONVEYOR BELT
* 1 SPMAS04 BELT SPLICE KIT

*MEANS NOT SHOWN

-33-



FIGURE 17
POLY GUIDE ASSEMBLY

-34-



COOO\ICT)U'ILOJI\J—\E

A AW
ooou'“'\"\’—‘—‘é

40

FIGURE 17

POLY GUIDE ASSEMBLY
PART # DESCRIPTION
57543 SCRAPER BRACKET
58508 CENTER GUIDE
58503 POLY GUIDE
57398 CENTER CONVEYOR POLY
YBCR16010 CARR. BOLT, 1/2 X 1-1/2 GR 5
YSFS16015 FLAT HEAD SOCKET CAP SCREW, 1/2 X 1-1/4
YWFL16005 WASHER, FLAT, 1/2 USS
YWLO16005 WASHER, LOCK, 1/2
YNHX16005 HEX NUT, 1/2

-35-



FIGURE 18
HEAD FRAME & COMPONENTS

-36-



=
m
=

@OJ\ICD(N-PCONA‘

10

QTY
12

_—e A A A

56
54
52

FIGURE 18

HEAD FRAME & COMPONENTS

PART #
SPMWE15
SPMWEO02
0209WE04
TFM29
SPMWE14
56563

8257

TS118
56568
YBHH12135
YWFL12005
YNSF12005

DESCRIPTION

RIGHT END SECTION

CHANNEL SECTION

CAM ASSM

1-1/2 RADIAL BALL THRUST BEARING
LEFT END SECTION

CLAMP TOP PLATE

GREASE LINE FITTING, 90 DEG ELBOW 5/320D X 1/4
LINE CLAMP BLOCK

CLAMP BOLT

BOLT, 3/8-16 X 3/4 GR 5

WASHER, FLAT, 3/8 USS

HEX NUT, SERRATED FLANGE, 3/8-16

-37-



FIGURE 19
END SECTION

-38-



ITEM QTY

PN PPN IDOON O rOABRWN

* MEANS NOT SHOWN

ONNONOTAEANN2 22NN

FIGURE 19

END SECTION
PART # DESCRIPTION
0209SH08 PILOT HUB
59141 ANTI WRAP GUARD
TFM50 HEAD IDLER BEARING
SPM3G13 HEAD IDLER BEARING
SPMWE15 RIGHT END SECTION
SPMWE14 LEFT END SECTION
0209PL03 RIGHT POLY END
0209PL02 LEFT POLY END
F73 SNAP RING
GM503 1/8" 90 DEGREE PIPE ZERK
SPM14G28 TOOTH SHIM
YBCR12020 CARR. BOLT, 3/8 X 1-1/4 GR 5
YBHH12025 BOLT, 3/8-16 X 1-1/2 GR 5
YBHH12145 BOLT, 3/8 X 3-1/2 GR 5
YMRN12020 RIVET, NUT, HEX, 3/8-16, ST, ZINC
YNNY12005 NUT, NYLON LOCKNUT, 3/8
YSFS16005 FLAT HEAD SOCKET CAP SCREW, 1/2 X 1
YWFL12005 WASHER, FLAT, 3/8 USS

-30-



FIGURE 20
DRIVER ROLLER ASSEMBLY

-40-



NN DMNNNAAA A A A A A A
me;o@m\]mmhwk);o@m\lmmA@N—\E

\IOOI\)MMI\)—\LOOOOM—\—\—\L_\_\_\E

-
o

N=2NDN-=-

FIGURE 20

DRIVER ROLLER ASSEMBLY

PART # DESCRIPTION

72374 DRIVE ROLLER

TFM45 IDLER BEARING

SPMSH02 DRIVE HUB

60135 MOTOR HOUSING BEARING

56832 MOTOR HOUSING

SPMWE36 MOTOR BRACKET

TFM46 CROSS CONVEYOR MOTOR

RBCR12010 CARR. BOLT, 3/8 X1 GR. 5

YBHH16030 BOLT, 1/2 X 1-1/2 GR 5

YBHH16045 BOLT, 1/2-13 X 1-1/4 GR 5

YBHH16055 BOLT, 1/2 X 1-3/4 GR 5

YBHH16145 BOLT, 1/2 X 4-1/2 GR 5 TAP

YNJM16005 HEX NUT, JAM, 1/2-13

YNNY 16005 HEX NUT, NYLON LOCKNUT, 1/2-13
YNRL12005 HEX NUT, REVERSIBLE-SIDE LOCK, 3/8-16
YNSF16005 HEX NUT, SERRATED FLANGED-LOCK, 1/2-13
YNTL16005 HEX NUT, TOP LOCK, 1/2-13

YWFL16005 WASHER, FLAT, 1/2 USS

YWLO16005 WASHER, LOCK, 1/2

70733 GUSSET, HEX SHAFT

YBHHO08035 BOLT, 1/4 X 1-1/4 GR 5

YNSF08005 1/4-20 SERRATED FLNG NUT BIN STOCKED
72063 HEX SHIM, 0.25"

YNFG12005 HEX NUT, FLANGE, TOP LOCK, 3/8"-16

GRADE F (ZINC)

41-



FIGURE 21
TINE BAR ASSEMBLY

-42-



ITEM QTY
1 1
2 6
* 6
3 90
4 12
5 12
6 12
7 1
8 1
9 24
10 90
11 1
12 24
13 90
14 1

FIGURE 21

TINE BAR ASSEMBLY

PART #
0225WE10
0225WEO03
0225WE04
SPMMS00
SPMMS16
SPMMS17
SPMMS18
SPMSH14
TFM41
YBCR14005
YBHH12060
YSFS12015
YNFG14011
YNRL12005
YNTL16005

* MEANS NOT SHOWN

DESCRIPTION

PICKUP REEL

RIGHT TINE BAR

LEFT TINE BAR

RUBBER TINE

HOUSING, BEARING, BOTTOM

TINE BAR BEARING HOUSING TOP, MOLDED
TINE BAR WEAR SLEEVE

FOLLOWER BEARING MOUNT

FOLLOWER BEARING

7/16-14 X 1-1/4 CARRIAGE BOLT GRADE A
BOLT, 3/8 X 1-3/4 GR 5

FOLLOWER BOLT 3/8-24 X 3/4

HEX NUT, FLANGE, NYLOCK, 7/16-14, GR F, ZINC
HEX NUT, REVERSIBLE-SIDE LOCK, 3/8-16 HEX
NUT, TOP LOCK, 1/2-13

43-



FIGURE 22
DRIVE CAM ASSEMBLY

-44-



FIGURE 22
DRIVE CAM ASSEMBLY

[TEM QTY PART# DESCRIPTION
1 50 SPMMS13 HAY STRIPPER
2 1 SPMPL04 CENTER HAY STRIPPER
3 2 0209WEO06 KEYED HUB ASSY
4 208 YSHW10005 HWH TCS "F", 5/16-18 X 1
5 1 0209WEO08 RIGHT SHAFT SPACER ASSEMBLY
6 6 YNFG16005 HEX NUT, FLANGED-LOCK, 1/2-13
7 1 0209TUO8 LEFT SHAFT SPACER
8 1 8257 GREASE LINE FITTING, 90 DEG ELBOW F 3/8 X 1-5/8
9 2 TFM28 HARDENED KEY
10 6 YBCR16010 CARR. BOLT, 1/2 X 1-1/2 GR 5
11 4 YSHS12010 SOCKET HEAD CAP SCREW, 3/8-16 X 1
12 1 59145 PICKUP MOTOR
13 2 GM414 FLYWHEEL BOLT

45-



FIGURE 23
GEARBOX ASSEMBLY

-46-



=5
m
=

B:E;@OO\ICDU'ILOJI\J—\‘

FIGURE 23

GEARBOX ASSEMBLY

QTY PART# DESCRIPTION

1 0209MS04 GEARCASE HOUSING

4 TFM33 BEARING RACE

4 TFM34 BEARING CONE

1 0209SH02 DRIVER GEAR

1 0209SHO03 DRIVEN GEAR KEYED

1 0209HF06 GEAR CASE OUTER COVER

4 TFM35 GEARCASE SEAL

1 G67 PLUG-VENT 1/8 27 NPT

1 TFM32 1/4 NPT SIGHT GLASS (SVM-04)
1 YSHS12008 SOCKET HEAD CAP SCREW, 3/8-16 X 1-1/2
5 1141 1/4 PIPE PLUG

1 0209AS05 GEARBOX (COMPLETE)

47-



FIGURE 24
SKID SHOE LINKAGE

-48-



=
m
=

SRR S o nue r s

18

QTY
1
4
2
3
3
1

10

-hO)—\CDCD-h-bN—\—\—\S

FIGURE 24

SKID SHOE LINKAGE

PART #
71353
YNFG12005
71058
71062
71063
71169
71059
YWFL32010
71324
71325
71098
57435
YBCR12010
YBCR16010
YBHH16010
YWLO16005
56490
YNFG16005
YBPL12015

* MEANS NOT SHOWN

DESCRIPTION

WLDMT, BELTPAN

SHOE BASE ASSM.

PIN, TFM SHORT

PIN, TFM LONG

BRKT, SKID SHOE LINKAGE

BRKT, SENSORED LINKAGE

SNAP RING, 1.00 X .080, HD
WASHER, FLAT, 1.56X1.0X .070, ZY
WLDMT, SHOE BRKT A

WLDMT, SHOE BRKT B

SKID SHOE LARGE

TRUNNION PLATE

CARR. BOLT, 3/8 X1 GR. 5

CARR. BOLT, 1/2 X 1-1/2 GR 5

BOLT, 172 X1 GR 5

WASHER, LOCK, 1/2

SKID CYL. ASSY.

HEX NUT, FLANGED, TOP LOCK, 1/2-20, GF, ZC
BOLT, PLOW, 1/2-13X1.50, GR5, ZNC

-49-



FIGURE 25
HEAD HEIGHT DIAL

-50-



5
m
=

G:SLOOO\IQU'IAQJI\)—\‘

QTY
1
1
1
1
1
1
5
1
6
1

13
1

FIGURE 25

HEAD HEIGHT DIAL

PART #
PTM10G54
PTM14G11
71173
TFM119
71169
71170
YBHH10005
YBHH10040
YNTL10005
YPCT03010
YWFL10005
YWFL10010

DESCRIPTION

PANEL

BRACKET

BRACKET, HEIGHT CABLE
PUSH PULL CABLE BULKHEAD
BRACKET, SENSORED LINKAGE
PIN

BOLT, 5/16 X 1 GR 2

BOLT, 5/16 X 1-1/4 GR 2

HEX NUT, TOP LOCK, 5/16-18
COTTER PIN, 3/32 X 3/4
WASHER, FLAT, 5/16 USS
WASHER, FLAT, 5/16" SAE GR. 8

-51-



FIGURE 26
MAIN VALVE

-52-



FIGURE 26

MAIN VALVE
[TEM QTY PART# DESCRIPTION
1 1 8052 FRONT MAIN VALVE BODY
2 3 8047 20 WATT PROPORTIONAL COIL
3 6 8051 7500 PSI PRESSURE TRANSDUCER
* 1 72559 SEAL, O-RING, PRESSURE
4 1 8053 REAR MAIN VALVE BODY
5 4  YSHS10010 SOCKET HEAD CAP SCREW, 5/16"-18 X 1-1/4"
* 1 8049 MAIN VALVE SEAL KIT (NOT SHOWN)
6 6 8044 DIRECTIONAL VALVE (COMPLETE)
7 24 YSHS64011 SOCKET HEAD CAP SCREW, #10-24 X 1-3/4"
8 6 8046 DIRECTIONAL VALVE SEAL KIT DIRECTIONAL
9 12 8042 1.65 AMP COIL
10 2 8050 COUNTER BALANCE DISABLE CARTRIDGE
11 3 8048 PROPORTIONAL CARTRIDGE
* 1 72558 SEAL KIT, (PROPORTIONAL CARTRIDGE)
12 2 8043 14 WATT COIL (COUNTER BALANCE
13 1 TFM62 DISABLE) VALVE (COMPLETE)
* 1 58801 SEAL KIT, SHUTTLE VALVE-CS041B

* MEANS NOT SHOWN

-53-



FIGURE 27
HYDRAULIC

-54-



FIGURE 27

HYDRAULIC
ITEM QTY PART# DESCRIPTION
1 1 PTMWE36 RESERVOIR
2 3 57213 SPACER
3 6 CHM286 1" TUBE CLAMP CUSHION
4 3 CHM283 TOP PLATE
5 6 YBHH08060 BOLT, 1/4 X2-1/4 GR 5
6 1 DWM138 HOSE CLAMP, 1 1/4"
7 3 56563 CLAMP TOP PLATE
8 9 TS118 LINE CLAMP BLOCK
9 5 PTMMS02 RESERVOIR LINE 1/2"
10 2 PTMMS75 HYD HOSE, FLOAT CIRCUIT RESERVOIR LINE
11 1 1025 MALE QUICK COUPLER
12 1 1029 1/2 NPT TO 1/2 ORB ADAPTER
13 3 PTMMS76  PUMP TO POLE
14 1 PTMMS59  POLE LINE 1"
15 2 DWM205 MALE QUICK COUPLER S71-4P SAFEWAY HYD TIP
16 1 PTMMS74  HOSE TRAC. POLE REAR AXLE
17 1 PTMMS77 HOSE POLE TO PUMP
18 1 PTMMS73  W-RAISE, TUBE-TUBE
19 1 CHM267 16 TO 12 ADAPTOR 45 DEG ~ 16-V6X-S
20 1 PTMMS71 P&R TO MAIN VALVE
21 2 PTMMS72  TOP BLOCK FRONT
22 1 PTMMS70 HOSE, FILTER RETURN
23 4 YNFG24006 HEX NUT, FLANGED-LOCK, TOPLOCK GR. G- 3/4-10
24 1 59842 HOSE, FILTER IN
25 1 59849 HOSE, FILTER OUT
26 2 59646 STRAIGHT THREAD CONNECTOR
27 1 59474 FILTER PRESSURE
* 1 59992 FILTER ELEMENT
28 2 YBHH16115 BOLT, 1/2 X3-1/2 GR 5
29 2 YWFL16005 WASHER, FLAT, 1/2 USS
30 2 YNTL16005 HEX NUT, TOP LOCK, 1/2-13
31 10  YBFB24010 BOLT, FLANGE, 3/4-10 X 2.750 GR8
32 4 YBFB24025 BOLT, FLANGE, HEX, 3/4"-10 X 3-1/4" GR 8
33 2 PTMWES5 PTM-DEFLECTOR BUMPER
34 1 TFM23 STRAIGHT THREAD CONNECTOR
35 1 GM32 SPIRAL WRAP
36 3 56568 CLAMP BOLT
37 6 56581 CLAMP TOP PLATE

38 6 56573
* MEANS NOT SHOWN

CLAMP STACKING BOLT

-55-



FIGURE 28
RIGHT SIDE HYDRAULIC TUBE LINES & COMPONENTS

-56-



FIGURE 28
RIGHT SIDE HYDRAULIC TUBE LINES & COMPONENTS

I[TEM QTIY PART# DESCRIPTION
1 1 PTMWE10 FRAME ASSM
2 1 61385 0-3000 PSI PRESSURE GAUGE
3 1 63333 1/2 TO 3/8-18 SWIVEL CONNECTOR
4 1 63336 SWIVEL RUN NUT TEE
S 1 TFEM75 CARTRIDGE
6 2 TFM74 12 VDC COIL
7 1 70239 TUBE, RND, HYD, 0.50 X .065 X 24.75
8 1 70240 TUBE, RND, HYD, .50 X .065 X 17.75
9 1 TFM73 STEERING VALVE BLOCK
10 1 TFM58 SLAVE CONTROL MODULE
11 4 56568 CLAMP BOLT
12 1 PTMMS30 RIGHT FLOAT RETURN LINE (PORT K)
13 2 YBHH08045 BOLT, 1/4 X2 GR 5
14 2 YBHH08100 BOLT, 1/4 X3/4 GR 5
15 2 YSPP64005 PHILLIPS PAN HEAD TYPE, 10-32 X 1/2"
16 2 YNHX64010 #10-24 HEX NUT, ZINC
17 4 YNSF08005 1/4-20 SERRATED FLANGE NUT
18 1 PTMMS31 RIGHT FLOAT PRESSURE LINE (PORT J)
19 2 YWFL08005 WASHER, FLAT, 1/4 USS
20 2 YWSI64005 WASHER, LOCK, STAR, INTERNAL/EXTERNAL, #10 (ZINC)
21 1 PTMWEG1 SHIELD HING ASSY
22 1 PTMAS62 MAIN VALVE WITH FITTINGS
23 1 TFM101 12V CONTACTOR
24 2 CHM207 3/8 X 3/4 16 ORB STRAIGHT FITTING
25 1 TFM107 STRAIGHT THREAD CONNECTOR LONG
26 1 TFM38 STRAIGHT THREAD CONNECTOR
27 1 TS135 8-C50X-S FITTING
28 4 56513 CLAMP STACKING BOLT
29 8 56563 CLAMP TOP PLATE
30 3 56568 CLAMP BOLT
31 11 TS118 LINE CLAMP BLOCK ( PART OF T2008S)
32 2 PTMMS29 CENTER HEAD PICKUP PRESSURE/RETURN LINE
33 1 PTMMS33 HEAD HEIGHT RETURN LINE (PORT D)
34 1 PTMMS28 RIGHT FOLD ROD END LINE(PORT GB)
35 1 PTMMS69 RIGHT HEAD PRESSURE LINE
36 1 PTMMS27 RIGHT HEAD RETURN LINE
37 1 PTMMS26 RIGHT FOLD BASE END LINE (PORT GA)
?8 3 63332 LINE CLAMP BLOCK

-57-



FIGURE 29
LEFT SIDE HYDRAULIC TUBE LINES & COMPONENTS

_58-



FIGURE 29

LEFT SIDE HYDRAULIC TUBE LINES & COMPONENTS

ITEM

WNNNNNNNNNNS 2 8 s
PO OO NOOURWON QOO NORWN PPN RWN =

31
32
33
34
35
36
37
38
39
40

QTY
1

NNORA,-_2PROW_2=22N-_22N-

—
—_—

M A A A A A O U=, =2 NN W AN A

PART #
PTMWE10
CHM182
TFM67
TFM79
TFM80
PTMMS18
TFM58
56513
56568
YBHH08025
TFMG61
YBHH10112
56563
CHM283
CHM286
TS118

1142

8012
BBS52
TFM38
PTM10G48
YBCR10003
63332
YNHX10010
YNSF08005
YNSF10005
61385
63333
63336
PTMMS34
PTMMS118
PTMMS119
PTMMS68
PTMMS40
YWFL10005
PTMMS36
PTMMS35
TFM&7
PTMMS37
PTMMS67
PTMMS39
PTMMS38

* MEANS NOT SHOWN

DESCRIPTION

FRAME ASSM

SWIVEL NUT RUN TEE

REDUCER

F1200S/1A865 NEEDLE VALVE PARKER
NPTF /37 FLARE

REAR LIFT LINE

SLAVE MODULE

CLAMP STACKING BOLT

CLAMP BOLT

BOLT, 1/4 X 1-1/2 GR 5

RELEIF MANIFOLD

BOLT, 5/16-18 X 3-3/4 GR 5

CLAMP TOP PLATE

TOP PLATE

1" TUBE CLAMP CUSHIONS

LINE CLAMP BLOCK

UNION ELBOW

45 DEGREE STR THREAD ELBOW 37 DEGREE FLARE/ SAE-ORB
STRAIGHT THREAD ELBOW

STRAIGHT THREAD CONNECTOR

SHEILD CLIP

5/16-18x0.625, CARRIAGE BOLT

LINE CLAMP BLOCK

HEX NUT, 5/16-18 GR 5

1/4-20 SERRATED FLNG NUT BIN STOCKED
5_16-18, SERRATED HEX FLANGE NUT
0-3000 PSI PRESSURE GAUGE

1/2 TO 3/8-18 SWIVEL CONNECTOR
SWIVEL RUN NUT TEE

CENTER FLOAT PRESSURE LINE (PORT A)
HYD HOSE MANIFOLD TO LEFT PICKUP RETURN LINE
HYD HOSE MANIFOLD TO PICKUP PRESSURE & RETURN LINES
LEFT HEAD RETURN LINE

CENTER FLOAT RETURN LINE (PORT B)
WASHER, FLAT, 5/16 USS

LEFT FLOAT RETURN LINE (PORT F)

LEFT FLOAT PRESSURE LINE

MASTER CONTROL MODULE

HEAD HEIGHT PRESSURE LINE (PORT C)
LEFT HEAD PRESSURE LINE (PORT E)
LEFT FOLD BASE END LINE (PORT HB)
LEFT FOLD ROD END LINE (PORT HA)

-50-



FIGURE 30
PICKUP HYDRAULICS

-60-



ITEM QTY PART#
1 1 TFM27
* A/R 8661
2 2 GM29
3 1 0209MS01
4 1 0209MS06
5 2 TFM40
6 3 GM17
7 1 0209MS02
8 1 0209MS03
9 2 56564
10 1 1142
11 2 TS118
12 2 TFM46
* A/R 8662
13 6 TFM47
* 1 TS135
14 4 56563
15 2 TFM38
16 2 56358
* A/R 8232
17 4 CHM207
18 1 PTMMS99
* 1 PTMMS100
19 1 PTMMS97
* 1 PTMMS98
20 1 PTMMS109
21 1 56487
22 1 56488
23 1 56489
24 1 PTMMS84
* 1 PTMMS101
* 1 PTMMS108
* 1 PTMMS102
* 1 PTMMS107
* 1 70199
* 1 PTMMS83
25 2 CHM278
26 A/R 8564
27 A/R 8561
28 A/R 8565
29 2 56596
30 3 56568
* A/R 1021
31 2 56569
32 6 60062

* MEANS NOT SHOWN

FIGURE 30
PICKUP HYDRAULICS

DESCRIPTION

PICKUP MOTOR

PICKUP MOTOR SEAL KIT

STR THD 45 DEG ELBOW

UPPER CAM LINE

LOWER CAM LINE

45 8-8 JIC

ADAPTER 8 HTX-S

BOTTOM LINE

TOP LINE

CLAMP TOP PLATE

UNION ELBOW 90°

LINE CLAMP BLOCK

CROSS CONVEYOR MOTOR

CROSS CONVEYOR MOTOR SEAL KIT

LONG STR THREAD ELBOW

8-C50X-S FITTING

CLAMP TOP PLATE

STRAIGHT THREAD CONNECTOR

SKID CYLINDER

SKID CYLINDER SEAL KIT

3/8 X 3/4 16 ORB STRAIGHT FITTING

HYD HOSE-VALVE B TO RIGHT MOTOR B

HYD HOSE-VALVE B TO RIGHT MOTOR B (RIGHT HEAD ONLY)
HYD HOSE-LEFT MOTOR A TO VALVE A

HYD HOSE-LEFT MOTOR A TO VALVE A (RIGHT HEAD ONLY)
HYD HOSE-VALVE P TO PICKUP RETURN LINE

HYD HOSE-RT SKID SHOE CYL ROD TO FRAME

HYD HOSE-LT SKID SHOE CYL BASE TO FRAME

HYD HOSE-LEFT SKID SHOE CYL ROD TO RIGHT SKIDSHOE CYL BASE
HYD HOSE-LEFT MOTOR B TO RIGHT MOTOR A

HYD HOSE-VALVE T TO BASE MACHINE TUBELINE

HYD HOSE-VALVE T TO BASE MACHINE TUBELINE (CENTER HEAD ONLY)
HYD HOSE-PICKUP HEAD PRESSURE TO BASE MACHINE
HYD HOSE-PICKUP HEAD PRESSURE TO BASE MACHINE
HOSE ASSM, HYD, 3, JIC, JIC

HYD HOSE-OUTSIDE SKID SHOE TO CENTER SKID SHOE
3/8 TWO LINE CLAMP BLOCK

RELIEF CARTRIDGE

DIRECTIONAL VALVE

MANIFOLD, DIRECTIONAL CONTROL VALVE

CLAMP CUSHION

CLAMP BOLT

1/2" LINE DOUBLE CLAMP BASE

CLAMP BOLT

FITTING, SWIVEL NUT ELBOW, 3/8

61-



FIGURE 31
ACCUMULATORS & GREASE SYSTEM

-62-



FIGURE 31

ACCUMULATORS & GREASE SYSTEM

ITEM QTY
1 2
* 2
2 6
3 3
4 2
5 3
6 2
7 3
8 1
9 1
* 1
* 2
* AR
* AR
* AR
* AR
* AR
* AR
10 1
11 4
12 2
13 5
14 3
15 1
16 1
17 2
18 4
19 6
20 6
21 3
22 3

PART #
TFM59
TFM85
TFM60
TFM23
CHM182
TFEM67
TFM83
8008
PTM6G40
TFM95
56117

8649

8256

8257

8258

8259

54573
54572
69908
YBHH08010
YSPP64010
YWLOO08005
TFM81
TFM86
TFM82
YNHX64005
YNSF08005
YNSF10005
YBCR10030
YBHH08100
TFM76
8586

* MEANS NOT SHOWN

DESCRIPTION

WING ACCUMULATOR

WING ACCUMULATOR

ACCUMULATOR CLAMP ASSM

STRAIGHT THREAD CONNECTOR

SWIVEL NUT RUN TEE

REDUCER

90° ELBOW

3/8 NPT MALE TO MALE ELBOW

POWER LUBE ADAPTER PANEL

POWER LUBE ASSEMBLY

GREASE SYSTEM ELECTRICAL HARNESS
GREASE LINE PUSH IN UNION

4mm POWER LUBE BULK GREASE LINE 4.5m (15')
POWER LUBE FITTING, 90°, 5/32 OD X 1/4 UNF
POWER LUBE FITTING, STRAIGHT, 5/32 OD X 5/16 UNF
POWER LUBE FITTING, 90°, 5/32 OD X 1/8 NPT
POWER LUBE FITTING, STRAIGHT, 5/32 OD X M6 X 1
POWER LUBE FITTING, STRAIGHT, 5/32 OD X 1/4 UNF
MODULE, CONTROL, BLINKER

HEX BOLT 1/4"-20 X 1" GR. 5

#10-32 X 1" PHILLIPS HEAD MACHINE SCREW
WASHER, LOCK, 1/4

STRAIGHT THREAD CONNECTOR SWIVEL
CENTER ACCUMULATOR

SWIVEL RUN TEE

HEX NUT, #10-32

1/4-20 SERRATED FLNG NUT BIN STOCKED

HEX NUT, SERRATED FLANGE, 5/16"-18

CARR, BOLT, 5/16"-18 X 3/4" GR 5

BOLT, 1/4-20 X 3/4 GR 5

ACCUMULATOR SHUTOFF COIL

-63-



FIGURE 32

PTO ASSEMBLY SHORT

-64-



FIGURE 32

PTO ASSEMBLY SHORT
PART #
ITEM QTY 1-3/821 SPLINE OPT. 1-3/4 20 SPLINE DESCRIPTION
1 1 55862 8581 YOKE & SHAFT HALF ASSEMBLY
W/ GUARD
2 1 55863 8582 YOKE & SHAFT HALF ASSEMBLY
3 1 55859 ‘ YOKE & TUBE HALF ASSEMBLY W/
GUARD
4 1 8580 ‘ YOKE & TUBE HALF ASSEMBLY
5 2 55858 ‘ CROSS & BEARING KIT (14E)
6 2 55861 ‘ GUARD REPAIRKIT
7 2 S225 ‘ SPRING LOCK REPAIR KIT
8 1 55864 ‘ OUTER GUARD
9 1 23N156 ‘ INNER GUARD
10 1 23N155 ‘ YOKE, TUBE AND SLIP SLEEVE
11 1 23N159 ‘ YOKE & SHAFT
12 1 37N73 55860 SPRING LOCK & YOKE ASSEMBLY
13 1 23N162 ‘ SPRING LOCK & YOKE ASSEMBLY
14 1 TFM98 TFM100 PTO (COMPLETE)

-65-



FIGURE 33

PTO ASSEMBLY LONG

-66-



FIGURE 33

PTO ASSEMBLY LONG
PART #
ITEM QTY 1-3/821 SPLINE OPT. 1-3/4 20 SPLINE DESCRIPTION
1 1 60097 60096 YOKE & SHAFT HALF ASSEMBLY W/
GUARD
2 1 60099 60098 YOKE & SHAFT HALF ASSEMBLY
“ YOKE & TUBE HALF ASSEMBLY W/
3 1 55859 GUARD
4 1 8580 “ YOKE & TUBE HALF ASSEMBLY
5 2 55858 “ CROSS & BEARING KIT (14E)
6 2 16SV181 “ NYLON REPAIRKIT
7 2 S225 “ SPRING LOCK REPAIR KIT
8 1 60100 “ OUTER GUARD
9 1 23N156 “ INNER GUARD
10 1 23N155 “ YOKE, TUBE AND SLIP SLEEVE
11 1 60095 “ YOKE & SHAFT
12 1 37N73 55860 SPRING LOCK & YOKE ASSEMBLY
13 1 23N162 “ SPRING LOCK & YOKE ASSEMBLY
14 1 56338 56337 PTO (COMPLETE)

-67-



FIGURE 34
CONTROL BOX

-68-



=
m
=

G)U'l-bwl\)—\‘

FIGURE 34

CONTROL BOX
PART # DESCRIPTION
TFM102 CONTROL BOX (COMPLETE)
TFM105 SWIVEL MOUNT ASSY
PTMWEG6 CONTROL BOX BRACKET ASSY
TFM104 PLUG
YNNYO08005 HEX NUT, NYLON LOCKNUT, 1/4-20
YBPUO8003  1/4"-20 X 1/2" PIPE SIZE U- BOLT

-69-



FIGURE 35 (PART 1 OF 2)
FRONT WIRING HARNESS P/N: PTM1

-70-



FIGURE 35 (PART 2 OF 2)

FRONT WIRING HARNESS P/N: PTM1

PTM1 CONNECTOR PIN DESIGNATIONS

MASTER COWTROL MODULE PLUG |42 PHI

5l

AVE | MODULE PLUG |42 PHI

SLAVE 2 MODULE PLUG 142 PHI

7OFPK FLAT COWNECTOR

FHLOCATION | CRCUIT NUMEBER DESC. FHLOCATICH | CRCUIT HUMEBER DESC. FHLOCATION | CIRCUT NUMEER DESC. FHLOCATION CRCUIT HUMEER DESCRFTION
| - = | 43 ADDRESS | 76 ADDRESS TERM. | 28 18 G&
Z 2 15 G BLUE Z 44 15 G BLUE Z =z - 2 2l 15 GA
3 3 15 GA BLUE 3 45 15 G BLUE 3 7a 15 GA PURPLE 3 50 15 GA
+ 4+ 15 GA BLUE 4+ 46 18 G4 BLUE 4+ 74 15 GA PURPLE 4+ al 18 G&
k) 5 15 GA BLUE ) - 2 5 g0 15 GA PURPLE k) 4+ 15 GA
3] - = 3] 48 15 G4 BLUE 3] 3 - E ] 18 GA
7 7 15 GA PURPLE 7 48 15 G BLUE 7 & - 7 45 15 GA
g g 15 GA BLUE g a0 15 GA BLUE g g3 15 GA GREEN g 42 18 G&
a g 15 G BLUE a 3l 15 G BLUE 9 G4 15 GA YELLOW g 35 15 Ga
10 10 15 GA BLUE 10 5E 15 GA PURPLE 10 - - 10 e 15 Ga
1 il 15 GA BLUE 1 53 15 GA PURPLE i} 2 - 1l 73 15 GA
12 12 DATA + GREEW 12 o4 15 GA PURPLE 12 & - 12 i) 15 GA
13 13 DATA - RED 13 a5 15 GA PURPLE 13 = T 13 10 15 GA
14 14 i 14 14 ADDRESS 14 l4 ADDRESS TERM. 4 1l 15 Ga
15 15 14 GA BLACK 15 15 14 GA BLACK IS IS 14 GA BLACK 15 3 18 G&
16 16 18 GA BROWH 16 5 - 16 - o 16 17 15 Ga
17 17 15 GA BRCWH 17 - = I7 = = 7 45 15 Ga
15 15 15 GA BRCWH 18 - - 15 = = 15 22 15 GA
19 19 15 GA BRCWH 19 = Z 19 - - 19 75 15 GA
z0 z0 15 GA PURPLE zZ0 - = 20 - = z0 36 15 Ga
b 2l 15 GA PURPLE el = - 2l - i 2l 53 15 GA
2z zz 15 GA PURPLE zz 62 18 G4 BLUE 2 a5 15 GA GREEN 2z g3 18 G&
23 23 15 GA PURPLE 23 63 15 G BLUE 23 a6 15 GA YELLOW 23 g4 15 GA
24 = = 24 G4 15 GA PURPLE 24 - - 24 34 15 Ga
5 - - 25 65 15 GA PURPLE 25 - - 25 106 15 Ga
Z6 Z6 15 GA YELLOW 26 109 15 GA WHITE 26 2 = 26 105 15 GA
27 27 15 GA WHITE 27 27 15 GA WHITE 27 I3 15 GA WHITE 27 a5 18 G&
28 28 14 GA RED 25 25 |4 GA RED 28 28 |4 GA RED 25 a5 15 Ga
29 29 14 GA BLACK 29 29 14 GA BLACK bz = 14 GA BLACK 29 52 18 G&
30 - - 30 = - 30 - = 30 203 15 Ga
3l = = 3l - = 3l = # 3l 202 15 Ga
3z - = 3z E = 32 - = 32 204 15 Ga
33 33 15 GA BRCWH 33 . = 33 i & 33 19 15 GA
34 34 15 GA PURPLE 34 - - 34 - - 34 33 15 Ga
35 35 15 GA PURPLE 35 - s 35 - x 35 45 15 Ga
36 36 15 GA PURPLE 36 7z 18 G4 BLUE 36 105 15 GA GREEN 36 49 18 G&
37 - - 37 73 15 G4 BLUE 37 106 15 GA YELLOW 37 T4 18 GA
38 5 ~ 38 T4 15 GA PURPLE 35 3 = 38 63 15 GA
39 - - 39 75 15 GA PURPLE 39 - - 39 B2 15 GA
40 40 15 GA GREEN 40 1z 15 GA BLUE 40 - - 40 il 15 Ga
4| #+| 15 GA BLUE 4l 4+l 18 G4 BLUE 41 1z 15 GA BLUE #+ 44 18 G&
42 42 |4 GA REDVBLACK 42 42 |4 GA RE DVBLACK 42 42 |4 GA REDIELACK 47 2 15 Ga
43 1] 15 GA
44 g 15 GA
45 g 15 GA
46 o4 15 GA
47 Z0 15 Ga
45 ) 15 GA
45 o 15 GA
a0 - -
al - -
5E = £
53 - -
o4 - =
55 = -
1] = -
a7 = -
B - -
] = -
60 = -
] = -
62 b &
63 = 5
G4 = -
65 b -
i3] = -
57 b &
63 = .
69 = -
70 - -

-71-




FIGURE 36
REAR WIRING HARNESS P/N: 70891

-72-



FIGURE 37
CENTER HEAD HARNESS P/N:59486

-73-



FIGURE 38
WING FOLD HARNESS P/N: 59487)

-74-



FIGURE 39
VALVE WIRING HARNESS P/N: PTM3

-75-



TFEM1

FIGURE 40

RELAY WIRING HARNESS P/N

£
- - z & & £
dAY Z - - Z
a3y vo 2l Ll I 3sn4
NOILJNOSIT [UFENNN LINONIQNOILY0d Nid aNANI SEL= R LEL L
0 LOANNOD GNAGM Nid € NOILdIN0S30 [N3gWNN_LINOYIDNOILYOOd Nid
HOLOINNOD ONNOY Nid €
1
== 1 I

AW AW AW AW AW AW AW AW AW A WA WA WA WA WA WA WA WA WA WA WA WAW A WA WA WA WAWAWAWAY

g |
| oo |

LINAL ‘N/d SSINdVH AV'13d

-76-



FIGURE 41
R SUPPLY WIRING HARNESS P/N:TEM2

POWE

AOV1d vO 9 Sl

JLIHM YO 9 1-8¢

—|N|O T |0 |[©

NOLLJIMOS3A | J39INNN LINDHIO | NOILLYOOT Nid

HOLOINNOD ANNOY NId 9

r
AYIL1VE YOLOVHL AVAYAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVYAVAVAVAVAVAVAVAYAVAYI
OL NOILOINNOD ¥O4 _
VO 9-STYNINYIL ONIY 8/E ANNNNNNNNNNNNANNNNNNNNNNNNANNNAN ]
1
—
dWY 09
3snd NN

CWH1-N/d SSANHVYH A'1ddNS 43MOd

-77-



FIGURE 42
HYDRAULIC SCHEMATIC

-78-



PARTS NOTES

-79-









	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page



